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BGZ: 01010

DIVIDER  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0612 558 1 INT.DIVIDER LONG 870 LANG 2  2)
1 00 0612 579 0 INT.DIVIDER SHORT 600 LANG 2  3)
2 00 0616 214 1 ADJUSTING ROD D 12X490 2
3 00 0500 924 2 TOMMY SCREW M 12 6
4 00 0609 887 0 CROSS BEARING 2
5 00 0236 832 0 WASHER 10,5X 28,5X1 2
6 00 0609 893 1 DIVIDER SUPP.TUBE 1800 LG 2  2)
6 00 0609 867 1 DIVIDER SUPP.TUBE 1540 LG 2  3)
7 00 0235 533 0 HEX.HEAD BOLT M10X45 2
7 00 0236 171 0 HEXAGONAL NUT M10 2
7 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
8 00 0609 888 1 INTERMED.PIECE 1,5X37X58 2
9 00 0235 097 0 SPLIT PIN 5X36 6
10 00 0233 575 0 WASHER 13X40X3 2
11 00 0504 504 0 HANDLE N 100 1  4)
11 00 0238 056 0 CONTROL KNOB K 63-M12 1  4)
11 00 0238 056 0 CONTROL KNOB K 63-M12 2  5)
12 00 0238 913 0 COACH BOLT M12X 60 2
13 00 0609 873 0 ADJUSTING PLATE 2
14 00 0609 861 0 ADJUSTING TUBE 330 LANG 2  6)
14 00 0609 876 0 ADJUSTING TUBE 625 LANG 2  7)
14 00 0609 861 0 ADJUSTING TUBE 330 LANG 2  3)
15 00 0610 579 0 SUPPORT D20X312 2  8)
15 00 0610 209 0 ADJUSTING ROD D20X660 2  9)
15 00 0610 278 0 ADJUSTING ROD 300 LANG 2
16 00 0610 236 0 GLIDE SKID 2
17 00 0235 519 0 HEXAGON HEAD BOLT M 8X50 2
17 00 0236 170 0 HEXAGONAL NUT M8 2
17 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
18 00 0674 389 3 CENTR. SEPARAT. 1160 LANG 2  10)
18 00 0610 240 2 DIVIDER CEN.PLATE 1280 LANG 2  11)
18 00 0670 372 2 DIVIDER CEN.PLATE 840 LANG 2  12)
18 00 0616 205 2 DIVIDER 940 LG 2  13)
19 00 0520 020 0 DIVIDER POINT . 2
20 00 0237 383 0 HEXAGON HEAD BOLT M10X25 4
20 00 0236 171 0 HEXAGONAL NUT M10 4
20 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 4
21 00 0610 274 4 OUTER DIVIDER 1  14)
21 00 0610 275 4 OUTER DIVIDER 1  15)
21 00 0609 885 2 OUTER DIVIDER 2  16)
21 00 0610 274 4 OUTER DIVIDER 1  17)
21 00 0610 275 4 OUTER DIVIDER 1  18)

1) Remarks Var.2556/1632 Long Divider
Var.2527/1800 Short Divider

2) Remarks Var. 2556 / 1632

3) Remarks Var. 2527 / 1800

4) Remarks from cutterbar 267062

5) Remarks to cutterbar 267061

6) Remarks Var. 2556
from cutterbar 267062

7) Remarks Var. 2556 / 1632
to cutterbar 267061
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BGZ: 01010

DIVIDER  1)

8) Remarks from cutterbar 264388

9) Remarks to cutterbar 264387

10) Remarks Var. 2556
from cutterbar 247185

11) Remarks Var. 2556 / 1632
to cutterbar 247184

12) Remarks Var. 2527 / 1800
from cutterbar 247185

13) Remarks BIS SCHNEIDW. 247184

14) Remarks Var. 2556

15) Remarks Var. 2556
from cutterbar 264388

16) Remarks Var. 2556 / 1632
to cutterbar 264387

17) Remarks (2)  Var. 2527 / 1800

18) Remarks VAR. 2527 / 1800
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BGZ: 01010

SPECIAL CROP DIVIDER,  VAR. 4282  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0688 980 0 SUPPORT R.H. 4X156X381,5 1  2)
2 00 0237 423 0 HEXAGON HEAD BOLT M10X28 3
2 00 0236 171 0 HEXAGONAL NUT M10 3
2 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 3
3 00 0237 442 0 HEXAGON HEAD BOLT M8X25 6
3 00 0236 170 0 HEXAGONAL NUT M8 6
3 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 6
4 00 0688 975 1 DEFLECTOR INNER 2
5 00 0234 953 0 COACH BOLT M8X20X13 4
5 00 0236 170 0 HEXAGONAL NUT M8 4
5 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4
6 00 0671 364 0 SCREW-ON ANGLE 30X5X79 2  3)
7 00 0688 977 0 SUPPORT L.H. 1  4)
8 00 0688 974 0 SUPPORT 4X161X200 2
9 00 0236 056 0 HEXAGON HEAD BOLT M12X25 4
9 00 0236 172 0 HEXAGONAL NUT M12 4
9 00 0239 389 0 CONTACT WASHER A12 4
10 00 0688 025 0 BEND DIVIDER 2
11 00 0688 969 1 DIVIDER L.H. 1
11 00 0688 970 1 DIVIDER R.H. 1
12 00 0237 439 0 HEXAGON HEAD BOLT M8X16 4
12 00 0236 170 0 HEXAGONAL NUT M8 4
12 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4
13 00 0688 976 0 DEFLECTOR OUTER 3,0X0030X0400 2
14 00 0670 069 1 DEFLECTOR R.H. 1.5X278.5X600 1  5)
15 00 0670 070 1 DEFLECTOR L.H. 1,5X0280X0600 1  5)
16 00 0237 439 0 HEXAGON HEAD BOLT M8X16 2  5)
16 00 0236 170 0 HEXAGONAL NUT M8 2  5)
16 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 4  5)

1) Remarks optional

2) Remarks for right side

3) Remarks only for rice

4) Remarks for left side

5) Remarks from cutterbar 262525
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BGZ: 01030

CUTTERBAR DRIVE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0237 442 0 HEXAGON HEAD BOLT M8X25 1
1 00 0238 132 0 LOCK NUT M8 1
1 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 1
2 00 0651 652 1 KNIFE GUIDE X 05 1  2)
2 00 0651 656 1 KNIFE GUIDE W. 1  3)
2 00 0651 658 1 KNIFE GUIDE 3.60 M 1  4)
3 00 0237 465 0 HEXAGON HEAD BOLT M6X16 7
3 00 0236 169 0 HEXAGONAL NUT M6 7
3 00 0239 386 0 CONTACT WASHER A 6 7
4 00 0700 245 1 DUST SHIELD CPL. 1
5 00 0665 564 1 COACH BOLT M6X12 3
5 00 0236 169 0 HEXAGONAL NUT M6 3
5 00 0239 386 0 CONTACT WASHER A 6 3
6 00 0651 649 0 ANGLE 1  4)
7 00 0237 383 0 HEXAGON HEAD BOLT M10X25 1
8 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
9 00 0651 646 0 KNIFE SUPPORT 1
10 00 0237 383 0 HEXAGON HEAD BOLT M10X25 2
10 00 0236 171 0 HEXAGONAL NUT M10 2
10 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
11 00 0700 275 0 ANGLE PLATE 1
12 00 0641 245 1 KEY ASS. 1  5)
13 00 0623 054 0 KNOT CHAIN 1,8X 25X 10GL 1  5)
14 00 0002 846 0 RING SPIRALFÖRMIG OFFEN

16 X
1  5)

15 00 0727 172 0 TROUGH 2,70         S 1  2)
15 00 0727 219 0 TROUGH 3.00         S 1  3)
15 00 0727 225 0 TROUGH 3.60         S 1  4)
16 00 0772 172 0 HOOK 3  X 56 2
17 00 0778 095 0 LOCK CHAIN 2
18 00 0235 089 0 SPLIT PIN 4 X 22 2
19 00 0651 671 0 KNIFE DRIVE GUARD 1
20 00 0804 951 0 HOOD HOLDER 64 X 40 X 16 1
21 00 0235 097 0 SPLIT PIN 5X36 1
22 00 0651 679 0 STAND 1
23 00 0616 225 1 SKID SHOE 4X227X875 3
24 00 0236 510 0 COACH BOLT M10X 20X12 6
24 00 0236 171 0 HEXAGONAL NUT M10 6
24 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 6
25 00 0604 253 1 GUARD PLATE R.H. 1,5X124X280 1

1) Remarks Up To Cutterbar No. 247184

2) Remarks at 2.7 m cutterbar

3) Remarks at 3.0 m cutterbar

4) Remarks at 3.6 m cutterbar

5) Remarks at 3.0 m and 3.6 m
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BGZ: 01030

CUTTERBAR DRIVE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0610 065 2 DUST SHIELD 1
2 00 0641 245 1 KEY ASS. 1
3 00 0623 054 0 KNOT CHAIN 1,8X 25X 10GL 1
4 00 0002 846 0 RING SPIRALFÖRMIG OFFEN

16 X
1

5 00 0641 255 2 LOCK 26X8X165 2
6 00 0801 834 0 ATT.CLIP SPRING 3X 90 2
7 00 0604 253 1 GUARD PLATE R.H. 1,5X124X280 1
8 00 0727 374 0 CUTTERBAR TABLE 2,70 M        S 1  2)
8 00 0728 073 0 CUTTERBAR TABLE 3,00 M        S 1  3)
8 00 0728 091 0 CUTTERBAR TABLE 3,60M         S 1  4)
9 00 0616 225 1 SKID SHOE 4X227X875 3  5)
10 00 0236 510 0 COACH BOLT M10X 20X12 6  6)
10 00 0236 171 0 HEXAGONAL NUT M10 6  6)
10 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 6  6)

1) Remarks From Cutterbar No. 247185

2) Remarks at 2.7 m cutterbar

3) Remarks at 3.0 m cutterbar

4) Remarks at 3.6 m cutterbar

5) Remarks (5)

6) Remarks (10)
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BGZ: 01050

CUTTER BAR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0611 019 0 GUIDING PLATE 1,5X490X382 1  2)
1 00 0612 019 0 GUIDING PLATE 1,5X490X992 1  3)
2 00 0611 014 0 CONNECTING PANEL 2X100X70 MM 1  4)
3 00 0242 902 0 SOCKET HEAD SCREW M06X16 4  4)
3 00 0236 169 0 HEXAGONAL NUT M6 4  4)
3 00 0239 386 0 CONTACT WASHER A 6 4  4)
4 00 0778 181 2 GUIDING PLATE 1,5X0490X2638 1  5)
4 00 0611 020 1 GUIDING PLATE 1,5X490X2638 1  2)
4 00 0612 020 1 GUIDING PLATE 1,5X490X2638 1  3)
5 00 0235 437 0 1/2 ROUND RIVET 5  X10 4
6 00 0610 017 0 ATTACHING STRAP 26X4X100 2
7 00 0610 098 1 COACH BOLT M8X20 2
7 00 0236 170 0 HEXAGONAL NUT M8 2
7 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
8 00 0237 875 0 HEXAGON HEAD BOLT M12X45 2
8 00 0236 172 0 HEXAGONAL NUT M12 2
8 00 0235 134 0 SPRING WASHER W.ERS.D.2351341 2
9 00 0235 534 1 HEXAGON HEAD BOLT M10X50X29 17  6)
10 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 33  7)
11 00 0238 292 0 WASHER 10,5X 22  X1 17  6)
12 00 0236 171 0 HEXAGONAL NUT M10 33  7)
13 00 0236 831 0 WASHER 10,5X25X2 33  7)
14 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 33  7)
15 00 0236 462 0 COACH BOLT M10X60 16  8)
16 00 0236 460 0 COACH BOLT M10X 50 4
16 00 0236 171 0 HEXAGONAL NUT M10 4
16 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 4
17 00 0610 100 0 FINGER BAR 2,7 M         S 1  5)
17 00 0611 200 0 FINGER BAR S 1  2)
17 00 0612 200 0 FINGER BAR 12 F 1  3)
18 00 0611 204 1 KNIFE SECTION 1
18 00 0611 319 0 KNIFE SECTION PL. 1
19 00 0610 003 2 OUTER SHOE RH. 1  9)
19 00 0612 003 1 OUTER SHOE RH. 1  3)
20 00 0610 049 0 TENSION SPRING 2   X 16,5X 65 2  10)
21 00 0676 241 3 END FINGER 1
22 00 0676 235 2 DOUBLE FINGER 13  11)
23 00 0676 236 0 PRESSURE THUMB 8  12)
24 00 0673 753 1 SHIM 17  6)
24 00 0688 957 0 SHIM 1
25 00 0727 160 0 KNIFE,SERRATED 2  5)
25 00 0611 210 2 KNIFE,SERRATED 2  2)
25 00 0611 313 2 MOW BLADE, PLAIN 2  2)
25 00 0611 211 2 MOW BLADE 2  3)
25 00 0611 314 2 MOW BLADE, PLAIN 2  3)
26 00 0237 663 0 COUNTERSUNK RIVET 6X17 65
27 00 0611 203 1 KNIFE SECTION 37  13)
27 00 0611 318 0 KNIFE SECTION PL. 37  13)
28 00 0676 249 0 DOUBLE FINGER 4
29 00 0238 298 0 COUNTERSUNK RIVET 6X23 8
30 00 0611 220 1 KNIFE GUIDE 1
31 00 0522 181 1 FRICTION PLATE 1
32 00 0500 950 0 SHIM 4
33 00 0611 221 0 KNIFE GUIDE 1
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BGZ: 01050

CUTTER BAR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

34 00 0611 217 0 KNIFE HEAD 1
35 00 0611 219 0 GUIDE PLATE 1
36 00 0610 002 1 OUTER SHOE LH. 3X190X738 1  9)
36 00 0612 002 0 OUTER SHOE LH. 00X795 1  3)
37 00 0235 440 0 1/2 ROUND RIVET 5  X13 2
38 00 0610 087 0 SPRING HOOK 2
39 00 0610 069 0 ADJUSTING PLATE 4  X 70X140 2
40 00 0610 058 0 SAFETY BAR 2   X 46,5X2640 1  14)
40 00 0610 059 0 SAFETY BAR 2X46,5X3020 1  15)
40 00 0770 489 0 SAFETY BAR 2X46,5X1800 2  16)
41 00 0610 272 3 CROP LIFTER 1  17)
41 00 0610 290 2 CROP LIFTER 1  18)
42 00 0610 294 3 CROP LIFTER 1  19)
43 00 0176 045 0 CROP LIFTER 1  19)
44 00 0176 044 0 CROP LIFTER 1  19)
44 00 0176 078 0 LOCKING CLIP 1

1) Remarks Up To Cutterbar No. 247184

2) Remarks at 3.0 m cutterbar

3) Remarks at 3.6 m cutterbar

4) Remarks at 3.0 m and 3.6 m

5) Remarks at 2.7 m cutterbar

6) Remarks (19) (23)

7) Remarks (37) (45)

8) Remarks (18) (22)

9) Remarks at 2.7 m and 3.0 m

10) Remarks (4) at 3.6 m

11) Remarks (15) (19)

12) Remarks (9) (11)

13) Remarks (40) (48)

14) Remarks 2.7 m cutterbar

15) Remarks 3.0 m cutterbar

16) Remarks 3.6 m cutterbar

17) Remarks from No. 15300671

18) Remarks to No. 15300670

19) Remarks optional
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BGZ: 01050

CUTTER BAR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0728 071 0 GUIDING PLATE 1,5X483X540 1  2)
1 00 0645 735 0 GUIDING PLATE 1,5X483X1148,5 1  3)
2 00 0237 439 0 HEXAGON HEAD BOLT M8X16 4  4)
2 00 0236 170 0 HEXAGONAL NUT M8 4  4)
2 00 0239 389 0 CONTACT WASHER A12 4  4)
3 00 0727 369 0 GUIDING PLATE 1,5X483X2630 1  5)
3 00 0645 458 0 GUIDING PLATE 1,5X0483X2513 1  6)
4 00 0200 909 0 SEALING PROFILE 20,5X9,25X1,5 1
5 00 0237 462 0 HEXAGON HEAD BOLT M12X40 2
5 00 0236 172 0 HEXAGONAL NUT M12 2
5 00 0235 134 0 SPRING WASHER W.ERS.D.2351341 2
6 00 0235 534 1 HEXAGON HEAD BOLT M10X50X29 17  7)
7 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 33  8)
8 00 0238 292 0 WASHER 10,5X 22  X1 17  7)
9 00 0236 171 0 HEXAGONAL NUT M10 33  8)
10 00 0236 831 0 WASHER 10,5X25X2 33  8)
11 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 33  8)
12 00 0236 462 0 COACH BOLT M10X60 16  9)
13 00 0236 460 0 COACH BOLT M10X 50 4
13 00 0236 171 0 HEXAGONAL NUT M10 4
13 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 4
14 00 0727 308 0 FINGER BAR S 1  5)
14 00 0728 061 0 FINGER BAR S 1  2)
14 00 0728 083 0 FINGER BAR S 1  3)
15 00 0645 423 2 OUTER SHOE RH. 1
16 00 0611 204 1 KNIFE SECTION 1
16 00 0611 319 0 KNIFE SECTION PL. 1
17 00 0610 049 0 TENSION SPRING 2   X 16,5X 65 2  10)
18 00 0728 039 0 DOUBLE FINGER 1  6)
19 00 0676 241 3 END FINGER 1
20 00 0676 235 2 DOUBLE FINGER 13  11)
21 00 0676 236 0 PRESSURE THUMB 8  12)
22 00 0673 753 1 SHIM 17  7)
22 00 0688 957 0 SHIM 1
23 00 0727 160 0 KNIFE,SERRATED 2  5)
23 00 0611 210 2 KNIFE,SERRATED 2  2)
23 00 0611 313 2 MOW BLADE, PLAIN 2  2)
23 00 0611 211 2 MOW BLADE 2  3)
23 00 0611 314 2 MOW BLADE, PLAIN 2  3)
24 00 0237 663 0 COUNTERSUNK RIVET 6X17 65
25 00 0611 203 1 KNIFE SECTION 37  13)
25 00 0611 318 0 KNIFE SECTION PL. 37  13)
26 00 0676 249 0 DOUBLE FINGER 4
27 00 0238 298 0 COUNTERSUNK RIVET 6X23 8
28 00 0611 220 1 KNIFE GUIDE 1
29 00 0522 181 1 FRICTION PLATE 1
30 00 0500 950 0 SHIM 4
31 00 0611 221 0 KNIFE GUIDE 1
32 00 0611 217 0 KNIFE HEAD 1
33 00 0611 219 0 GUIDE PLATE 1
34 00 0603 868 1 DIVIDER SUPPORT 2
35 00 0645 422 3 OUTER SHOE LH. X 645422.4 1
36 00 0610 058 0 SAFETY BAR 2   X 46,5X2640 1  5)
36 00 0610 059 0 SAFETY BAR 2X46,5X3020 1  2)
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BGZ: 01050

CUTTER BAR  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

36 00 0770 489 0 SAFETY BAR 2X46,5X1800 2  3)
37 00 0610 272 3 CROP LIFTER 1  14)
37 00 0610 290 2 CROP LIFTER 1  15)
38 00 0610 294 3 CROP LIFTER 1  16)
39 00 0176 045 0 CROP LIFTER 1  16)
40 00 0176 044 0 CROP LIFTER 1  16)
40 00 0176 078 0 LOCKING CLIP 1

1) Remarks From Cutterbar No. 247185

2) Remarks at 3.0 m cutterbar

3) Remarks at 3.6 m cutterbar

4) Remarks (6) (7)

5) Remarks at 2.7 m cutterbar

6) Remarks at 3.0 m and 3.6 m

7) Remarks (19) (23)

8) Remarks (37) (45)

9) Remarks (18) (22)

10) Remarks (4)

11) Remarks (15) (19)

12) Remarks (9) (11)

13) Remarks (40) (48)

14) Remarks from No. 15300671

15) Remarks to No. 15300670

16) Remarks optional
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BGZ: 01070

CUTTERBAR GUARD  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0237 439 0 HEXAGON HEAD BOLT M8X16 6
1 00 0236 170 0 HEXAGONAL NUT M8 6
1 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 6
2 00 0651 275 0 REAR PANEL 1
3 00 0619 251 0 TENSIONING BLOCK 65X60X50 1
4 00 0237 965 0 COACH BOLT M10X 80 1
4 00 0236 171 0 HEXAGONAL NUT M10 1
4 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
5 00 0651 092 0 GUARD PLATE 207 1
6 00 0236 460 0 COACH BOLT M10X 50 2
7 00 0236 171 0 HEXAGONAL NUT M10 4
8 00 0651 667 0 COVER 1
9 00 0237 783 0 SPRING PIN 3 X 16 1
10 00 0652 433 0 CLAMP SPRING 12X18X15X0,75 1
11 00 0237 812 1 BLIND RIVET A 4,0X 8 -

SCHERFEST.244
1

12 00 0236 096 0 SPLIT PIN 5 X 28 2
13 00 0651 273 0 STOP PLATE 1
14 00 0236 438 0 COACH BOLT M 8X 16X10 3
14 00 0236 170 0 HEXAGONAL NUT M8 3
14 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
15 00 0804 951 0 HOOD HOLDER 64 X 40 X 16 2
16 00 0652 432 0 COVER SUPPORT D8X1030 1
17 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 1
18 00 0235 083 0 SPLIT PIN 3,2X18 1
19 00 0237 464 0 HEXAGON HEAD BOLT M06X12 2
19 00 0236 169 0 HEXAGONAL NUT M6 2
19 00 0239 386 0 CONTACT WASHER A 6 2
20 00 0651 670 1 DRIVE PROTECT.LH 1X205X350 1
21 00 0651 677 0 SUPPORT 30X3X107 1
22 00 0727 161 0 GUARD PLATE 1
23 00 0236 200 0 HEXAGON HEAD BOLT M8X20 2
23 00 0236 170 0 HEXAGONAL NUT M8 2
23 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2

1) Remarks Up To Cutterbar No. 247184
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BGZ: 01070

CUTTERBAR GUARD  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0665 564 1 COACH BOLT M6X12 1
2 00 0236 911 2 FLAT WASHER 6 -6,4X12X1,6 7
3 00 0239 386 0 CONTACT WASHER A 6 7
4 00 0236 169 0 HEXAGONAL NUT M6 5
5 00 0237 465 0 HEXAGON HEAD BOLT M6X16 6
6 00 0728 137 0 COVER PLATE 1
7 00 0244 138 0 HEXAGON HEAD BOLT M 8X18 6
7 00 0236 170 0 HEXAGONAL NUT M8 6
7 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 6
8 00 0237 438 0 HEXAGON HEAD BOLT M8X12 2
8 00 0236 170 0 HEXAGONAL NUT M8 2
8 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
9 00 0235 529 0 HEXAGON HEAD BOLT M10X25 2
9 00 0236 171 0 HEXAGONAL NUT M10 2
9 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
10 00 0235 541 0 HEXAGON HEAD BOLT M10X85 1
10 00 0236 171 0 HEXAGONAL NUT M10 1
10 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
11 00 0728 050 0 SUPPORT 1
12 00 0244 138 0 HEXAGON HEAD BOLT M 8X18 2
13 00 0236 912 2 FLAT WASHER 8 - 8,4X16X1,6 4
14 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2
15 00 0236 170 0 HEXAGONAL NUT M8 2
16 00 0728 047 0 BACK PANEL L.H. 1
17 00 0235 221 1 HEXAGON HEAD BOLT M10X60 2
18 00 0236 913 2 FLAT WASHER 10-10,5X20X2 2
19 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2
20 00 0236 171 0 HEXAGONAL NUT M10 2
21 00 0728 132 1 SUPPORT 40X5X307 1
22 00 0728 055 0 GUARD PLATE 1
23 00 0654 313 0 HINGE 1.9X50X101 4
24 00 0237 783 0 SPRING PIN 3 X 16 1
25 00 0237 464 0 HEXAGON HEAD BOLT M06X12 4
25 00 0236 169 0 HEXAGONAL NUT M6 4
25 00 0239 386 0 CONTACT WASHER A 6 4
26 00 0237 061 0 COUNTERSUNK BOLT M6X16 2
26 00 0236 169 0 HEXAGONAL NUT M6 2
26 00 0239 386 0 CONTACT WASHER A 6 2
27 00 0659 176 0 LOCK 115X20 46-57 1
28 00 0728 121 0 BANDAGE REAR 1
29 00 0723 487 0 LINKAGE ERS.D.723488.1 1
30 00 0235 110 0 SPLIT PIN 2X18 2
31 00 0237 439 0 HEXAGON HEAD BOLT M8X16 3
31 00 0236 170 0 HEXAGONAL NUT M8 3
31 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
32 00 0728 135 0 BANDAGE 1
33 00 0665 564 1 COACH BOLT M6X12 6
33 00 0236 169 0 HEXAGONAL NUT M6 6
33 00 0239 386 0 CONTACT WASHER A 6 6
34 00 0604 447 0 SUPPORT 3X60X43 1
35 00 0728 053 0 SKID 1
36 00 0237 026 0 SPLIT PIN 5X32 2
37 00 0804 951 0 HOOD HOLDER 64 X 40 X 16 20
38 00 0235 112 0 SPLIT PIN 3,2X 12 1
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BGZ: 01070

CUTTERBAR GUARD  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

39 00 0674 377 0 SUPPORT D7,75X817 1
40 00 0728 038 0 DOOR, FRONT 1
41 00 0652 433 0 CLAMP SPRING 12X18X15X0,75 1
42 00 0237 812 1 BLIND RIVET A 4,0X 8 -

SCHERFEST.244
1

43 00 0728 130 0 GUARD PLATE 1
44 00 0725 773 0 HINGE 48X 45 2
45 00 0728 060 3 DOOR REAR 1
46 00 0237 465 0 HEXAGON HEAD BOLT M6X16 2
46 00 0237 464 0 HEXAGON HEAD BOLT M06X12 2
46 00 0236 169 0 HEXAGONAL NUT M6 4
46 00 0239 386 0 CONTACT WASHER A 6 4

1) Remarks From Cutterbar No. 247185
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